
20
07

PA
R

TS
 L

IS
TI

N
G



1

11

5

2 3

4

10

9

8

6

7

Pg. 1

12

13

14

Plaster Pump Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Hood 100397 1

2 Mixer Assembly See Pg. 3 1

3 Mixer Bowl See Pg. 5 1

4 Hopper 100390 1

5 16ò Wheel and Tire Assembly 404128 2

6 Oil Tank Assembly See Pg. 16 1

7 Air Tank Assembly See Pg. 15 1

8 Compressor 210 Quincy 215039 1

9 Hatz Diesel 2 Cycl. See Pg. 7 1

10 Fuel Tank 6 Gal. Assembly See Pg. 14 1

11 Water Tank Assembly See Pg. 17 1

12 Bonnet  100393 1

13 Shaker Box Frame (Hopper) 100392 1

14 Shaker Box Screen (Hopper) 100391 1



2

6

1

4

10

7

8 11

12

6
13

Pg. 2

3

5

9

Frame Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.
1 SR-30 Mobile Frame 100429 1
2 Support Stand 100422 1
3 Support Stand Mount 100425 1
4 UFP Stub Axle Left 100456 1
5 Backing Plate W/ Break Shoes (Left) 404072 1
6 UFP Hub &  Drum 404069 2
7 UFP Stub Axle Right 100457 1
8 Backing Plate W/ Break Shoes (Right) 404071 1
9 16" Wheel & Tire Assembly 404128 2
10 Safty Chain Mount Bracket 204055 2
11 7000 lb. Bulldog Jackstand 100471. 1
12 Drop Pin Hitch 4" 100426 1

13 3/8" x35" Safety Chain W/Hook 404113 2



1

4

3

2

5

6

Pg.3

912 Power-Mixer RHD Skid

ITEM 
NO. DESCRIPTION PART 

NUMBER QTY.

1 Bearing Pillowblock 1-5/8" 100532 2

2 Frame Skid Mount 912 (GB) 100577 1

4 Hood, 912 Powermix (GB) 100555 1

5 Gearbox Coupler 912 100575 1

6 13 HP Motor and Gearbox Assembly See Pg. 4 1



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

Pg. 4

13 HP Motor & Gearbox Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 7/16" x 2" B7-Stud N.C. 300185 4
2 7/16” Lock Washer 300158 4
4 Gearbox 912 Mixer 100573 1
5 Shifter Shaft 100583 1
6 Gearbox Yoke 912 Powermix 100574 1
7 Rockford Clutch 100603 1
8 3/8" x 1-1/4 S/C Screw (Kohler) 300112 4
9 Adapter Plate Assy. (Kohler) 100646 1
10 Seal, Adapter (Kohler) 100652 1
11 Bearing (Kohler) 100650 1
12 Key (Kohler) 100649 1

13 Sleeve (Kohler) 100648 1

14 Kohler CH13-T 13HP R(Powermix) 215021 1

15 Gearbox Clutch Lever 912 100576 1
16 3/8" x 1-3/4 Cap Screw NC 300124 1



2

4

9

8

5
6

7

3

1

Pg. 5

Mixer Bowl Assembly

ITEM 
NO. DESCRIPTION PART NUMBER

Inner 
Paddl
es/QT

Y.
1 Safety Grate  100540 1
2 Handle, Powermix Pump 100537 1
3 Safety Latch 100659 1
4 Powermxer Bowl 100539 1
5 Latch, Powermix 100534 1
6 1/2" Lock Washer 300207 1
7 1/2" Nylon Hex Nut N.C. 300203 1
8 Bearing Flange 1-5/8" 100533 2
9 Mud Flap 100572-A 2



1

2

5

6

7

3

3

4

2

8

Pg. 6

Mixer Shaft & Blades
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Powermixer Shaft 100534 1

2 Paddle Arm Right 100546 2

3 Paddle Arm Left 100541 2

4 Paddle Arm Left-Side/Wipe 100542 1

5 Square Blade 100548 2

6 Paddle Arm Right-Side/Wipe 100545 1

7 Curved Blade 100547 12

8 Blade Kit 100444 6



1

2

3

5

10

6

7

8

9

10

11

4

P
g. 7

+

+

13

14

 Mixer & Frame Assembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Hood, 1010/DC8XR 100654 1
2 Push Pull Switch 408004 1
3 Indicator Lens 408036 1
4 Red Indicator Light 408015 1
5 Tail Light Assembly 408016 2
6 Hyd. Motor (mixer) RE32 440001 1
7 Chain Coupler 1-1/4 16T 100524 1
8 Coupler Chain 100523 1
9 Chain Coupler 1-5/8" 16T 100525 1
10 Bearing Pillow Block 1 5/8" 100532 2
11 Hydraulic Mixer Control Assembly See Pg. 14 1
12 Frame / Skid Mount 1010/DC8XR 100653 1
13 Suction Strainer 1 1/4" 440093 1
14 Filter, Intank Return 440195 1
14 Filter, Intank Return 440195-A(3/2011) 1



3

4

1

2

5

6

7

8

P
g. 8

9

10

11

Hydra Mobile Mixer Manifold
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Flow Control 440128 1

2 Hydra Mixer Plate 100658 1

3 Hydraulic Mixer Manifold 440161 1

4 08 MB x 08 MJ 441223 2

5 08 MB x 08 JIC 45  Elbow 441262 1

6 08 MB x 08 JIC 90  Elbow 441213 1

7 1/4" Fitting 441222 1

8 Relief Valve RV10-22 440129 1

9 Cartridge 440117 1

10 Coil 440115 1

11 Cap 04 441482 1



1

2

3

4

5

6

7

Pg. 9

8

9

10

11

Hatz Diesel Motor 35 HP Assembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Hatz 2M41Z 35 HP. (Excalibur) 215056 1

2 Clutch Extention Shaft 100284 1

3 Clutch Assy. (30 HP.) 102011 1

4 4.6” Pulley-1-groove 402080 1

5 D-1-7/16” Bushing 402047 1

6 3/8" Key 300496 1

7 Switch Mounting Meter Assembly See Pg. 8 1

8 Twist-Lock Throttle Control Switch See Pg. 8 1

9 Hyd. Pump Mixer 440145 1

10 12MB X 12MJ 90 Adapter 441215 1

11 8 MB X 8 MJ 45 Adapter 441262 1



1

2
3

4

Pg. 10

1

2

3

4

Switch & Meter Mounting Assembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1. Switch Mounting Bracket 215150 1

2. Hour Meter 408009 1

3. Hatz Starter Box Hatz-01610500 1

4. Push Pull Switch 100261 1

Twist-Lock Throttle Control Switch
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Twist-Lock Throttle Control Wis.-VE527W 1

2 Throttle Switch Mounting Bracket 215153 1

3 Throttle Stop 215154 1

4 Throttle Stop Pin 300480 1



1 2

4 5

6

7

8

9

10
15

16

9

18

1320

19
17

27

21

22

23

24
25 21

17

22

25
24

7

5

4

6

7

3

13

21

Pg. 11

26

26

26

27

Rocker Arm Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 5/8" x 1 1/2 Cap Screw NC 300322 1
2 Lock Washer 300308 1
3 5/8" x 2-1/2" x 1/2" Washer 300315 1
4 3/4" Hex Nut NC 300351 6
5 3/4" Lock Washer 300358 6
6 ¾” x 5-1/2” stud B-7 300361 6

7 Rocker shaft retain. block 100307 6

8 1" x 4-1/4" Bolt (special)N.F. 100025 1

9 Spacer, Oiler 100026 2

10 Olier Bushing 100027 1

11 Bracket Oiler 100029 1

12 Felt oiler 100030 2
13 Drain plug 400019 1
14 1/4"T x 1/8" 90 Fitting 300522 5

15 Rocker arm (cam) 100024 1
16 Cam Roll Bearing Oiler 100028 1

17 1” hex jam nylon lock nut NF 300409 4
18 Piston Rod Assembly See Pg. 12 2
19 Shaft Rocker 100002 1
20 Rocker arm (crank) 100000 1
21 O-Ring Seal 2-3/4" 100016 4

22 3/4" x 3-1/2" Cap Screw N.F. 300388 2
23 Bearing End (PR) 100005 2
24 3/4" Hex Nut Self Lock N.F. 300367 2
25 Bearing Cone D-cup Assy 100020 2

26 Bushing (Bearing End) 100022 2

27 1" x 4-1/4" Cap Screw N.F. 300410 3



4

5

8
9

10
13

15

16

23

11

19

18

2

14

20

21

22

1

24
25

28

29

3

17

7

12

6

6

7

8

19

26

27

30

31

32

36

3334
35

36

38

39

Pg. 12

Gear Box-Drive Shaft Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 3/8" x 3/8" x 2" Key 300491 1
2 SK 1-5/8"Bushing 402087 1
3 Belt B-48 420125 1
4 Pully Step Cone 100200 1
5 Gear Box W/ Shaft (2-15-/16") 102102 1
6 7/8" x 3-1/2" GR 8 C.S. N.C. 300565 4
7 7/8" Lock Washer 300558 4
8 7/8” Flat Washer SAE 300557 4
9 2-15/16" Pillow Block Bearing 100216 2
10 Cam (2-15/16") 100217 1
11 Bushing Taper Lock (2-15/16") 100218 1
12 Key 3/4" x 1-1/8" x 2 7/8" 300496 1
13 3/8" x 1-1/2" Socket Cap 300111 3
14 Key 1/2” x 1/2” x 2" 300500 1
15 Crank Head (2-15/16") 100219 1
16 Crank Head Washer (2-15/16") 100220 1
17 1/2" x 1-3/4" Flat Head NF 300210 1
18 Spacer 100211 1
19 O-Ring Seal 100212 2
20 3/4" x 4" Cap Screw N.F. 300360 1

21 3/4"Hex Nut Self Lock N.F. 300367 1
22 Con Rod 100001 1
23 Bearing Assembly (Crank) 100213 1
24 Plate, Seal 100214 1
25 Lock Washer 5/8" 300308 1
26 5/8" x 1- 3/4" GR 8 C.S. N.C. 300318 1
27 1" Coupler Nut 300432 3
28 O -Ring Seal 2-3/4" 100016 2
29 Bearing Cone D-Cup Assy. 100020 1
30 1/4"T x 1/8" 90  Fitting 300522 2
31 Manifold Assembly See Pg. 11 1
32 3/4" Cyclinder 300396 2
33 Battery 12V 408018-C 1
34 3/8" Nylon Lock Nut 300103 4
35 3/8" Flat Washer 300106 4
36 3/8" x 1-1/2" Bolt 300123 1
37 5/8" Nylon Lock Nut NF 300319 4
38 Belt Tightner (T.U.D) 100215 1
39 Rubber Hood Stopper 100399 2



1 2

3 1

4

5

6

2

8

9

11

9

6
5

7
10

7

12

12

15

16

16

13

14

8

11
9

17

17

18

19

20
21

6

5

Pg. 13

102003 Manifold Assembly
Item No. DESCRIPTION PART NO. QTY.

1 3/4" Hex Nut 300351 2

2 3/4" Flat Washer SAE 300357 2

3 Connecting Housing 100052 1

4 1/2" X 5" Bolt 300233 1

5 1/2" Flat Washer SAE 300207 3

6 1/2" O-Ring 100015 3

7 1/2" Hex Nylon Lock Nut 300203 2

8 2" Steel Ball 100054 2

9 O-Ring Bll Seat 100016-A 3

10 Spacer Ring 100059 1

11 Ball Seat 1-3/4" 100080 2

12 3/4" X 3-3/4" Stud 300369 2

13 Adapter Sleeve 100065 1

14 1/2" X 3" Socket Cap Screw 300247 1

15 Center Housing 2" 100051 1

16 1.2" X 2-1/2" T-Bolt 300211 2

17 1/2" Hex Nut Hev. S/S 300244 2

18 intake Elbow 100053 1

19 Rubber Spacer 100062 1

20 Seal 100060 2

21 7,13,14 Ball Stop Pin Kit 100063 1



1

2

3

4

5

6

7

8

9

10

Pg. 14

PISTON ASSEMBLY SYNTHETIC 3 1/2"
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 1/2" Hex Nut 300243 1

2 Compression Washer 100014 1

3 Synthetic Cup 100044 1

4 Back-up Washer 100010 1

5 O-Ring 1/2" 100015 1

6 Rear Spacer 100009 1

7 Felt 3 1/2" 100008 1

8 Oil Washer 3 1/2" 100007 1

9 1/2" x 3 3/4" Stud B-7 300219 1

10 Piston Rod 100006 1



1

2

3

4

5

6

Pg. 15

Compressor 210 Quincy Assembly
ITEM NO. QTY.

1 Compressor 210 Quincy 215039 1

2 Air Filter Assy. 210 215224 1

3 Oil Pressure Gauge Quincy 215210 1

4 1/2" 90  St. Ell 216059 1

5 1/2" Compressor Fitting 415048 1

6 Unloader Pilet Valve 415040 1
13 1.2in X 3.8in Comp. Fitting ST-2 1



2

6

3

3

4

5

Pg. 16

6 Gal. Fuel Tank Assembly 
ITEM 
NO. QTY.

2 Gas Cap 404090 1

3 1/4” Pipe Plug-Blk 216035 2

4 1/4” X 1/8” Bushing-Blk 216027 1

5 Gas Shut-Off Valve 90 Deg. 404065 1

6 Fuel Tank 6 Gal 150 1



1

2

3

4

5
6

7

8

9

Pg. 17

Air Tank Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QYY.

1 Air Tank 100305 1

2 1/4" Quick Coupler 414003 1

3 ½” ST TEE galv 216055 1

4 ½” Compressor fitting 415048 1

5 1/2" x 1/4" Bushing 216051 1

6 ¼” Close Nipple-Blk 216023 1

7 ¼” Tee-Blk 216028 1
8 ¼” compressor fitting 415021 1

9 Pressure Relief Valve 150 PSI 415062 1



1

2

3

5

4

Pg. 18

Oiler Tank Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Oil Tank Cap 100360 1

2 Oil Tank/ 3-Qt Capacity 100361 1

3 Valve 1/8" (Brass) 100362 2

4 ¼H x 1/8M Hose Fitting 418026 2

5 7/16” Circle Clamp 417007 2



1

2

8

3 4
3

5

6

7

9

11

12

13

10

12
13

14

15

Pg. 19

16

Hydra Mobile Water Tank Assembly
ITEM NO. DECRIPTION PART NUMBER QTY.

1 30 Gal. Water Tank (Only) S-1 100459 1

2 1-1/2" Allen Pipe Plug-Blk 216202 1

3 3/4" Pipe Plug-Blk 216103 2

4 1/2" Pipe Plug-Blk 216050 1

5 3/4" GHT  Y 418067 1

6 3/4" GHT CAP 418069 1

7 3/4" GHT X 3/4" GHT Swivel 418068 1

8 3/4" IPT X 3/4" GHT Male 418066 1
9 1 1/2" x 1-1/2" IPT Long Shank 418055 1

10 1-1/2" Coupler 216186 1

11 1" Pipe Plug-Blk 216126 1

12 1 1/2" 90 St Ell-Blk 216198 2
13 1 1/2" Close Nipple-Blk 216185 2

14 1 1/2" Ball Valve 216199 1
15 1 1/2" Pipe W/ 90 100482 1

16 1 1/2" Hose 409010 1


	Pg. 1 Cover Sheet Iron Horse
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	Pg. 2 Assembly
	Sheet1
	Drawing View1


	Pg. 3 Excalibur-Iron Horse Frame
	Sheet1
	Drawing View1


	Pg. 4 912 Powermixer Skid
	Sheet1
	Drawing View1


	Pg. 5 13 HP Motor and Gerabox Assembly
	Sheet1
	Drawing View1


	Pg. 6 Mixer Bowl Assembly
	Sheet1
	Drawing View1


	Pg. 7 Mixer Shaft & Blades
	Sheet1
	Drawing View1


	Pg. 8 Mixer and Hood Assembly
	Sheet1
	Drawing View1


	Pg. 9 Hydra Mobile Mixer Manifold
	Sheet1
	Drawing View1


	Pg. 10 Hatz Diesel Motor 35 hp (Optonal)
	Sheet1
	Drawing View1


	Pg. 11 Switch-Meter Mounting Assembly
	Sheet1
	Drawing View1
	Drawing View2


	Pg. 12 Rocker Arm Assembly
	Sheet1
	Drawing View2


	Pg. 13 Drive Shaft Assembly
	Sheet1
	Drawing View1


	Pg. 14 Manifold Break Assembly
	Sheet1
	Drawing View1


	Pg. 15 Piston Assy 3.5 Synthetic
	Sheet1
	Drawing View1
	Drawing View2


	Pg. 16 Compressor 210Q Assembly
	Sheet1
	Drawing View1


	Pg. 17 6 Gallon Fuel Tank Assembly
	Sheet1
	Drawing View1


	Pg. 18 Excalibur Air Tank Assembly
	Sheet1
	Drawing View1


	Pg. 19 Oil Tank 3 qt.
	Sheet1
	Drawing View1


	Pg. 20 Water Tank Assembly
	Sheet1
	Drawing View2



